

## Certificate of Analysis

上海盈飞实业有限公司

We hereby certify that following commodity have been duly inspected by us and found to be in full conformity with our standard of quality.

产品名称:PA-1730

批次:9QA1M061

### Result of Inspection:

Item	Unit	Result
CharpyImpact	KJ/M2	14.000
MVR220 °C×10kg	cm3/10min	29.100
軟化點溫度SP ×10N		106.000
拉力強度-Tsy (50mm/min)	MPa	40.900
拉力強度-Tsb (50mm/min)	MPa	30.400
拉力強度-EL (50mm/min)	%	30.000

-----The End-----

JUDGEMENT: OK

